


I'm not robot  reCAPTCHA

Continue

Candidiasis in pregnancy guidelines

Published in CID, 12/16/2015 Clinical Infectious Diseases, Volume 62, Issue 4, 15 February 2016, Pages e1-e50, 16 December 2015 Peter G. Pappas, Carol A. Kauffman, David R. Andes, Cornelius J. Clancy, Kieren A. Marr, Luis Ostrosky-Zeichner, Annette C. Reboli, Mindy G. Schuster, Jose A. Vazquez, Thomas J. Walsh, Theoklis E. Zaoutis, Jack D. Sobel The full document, including tables and references, please visit the Oxford University Press website. It is important to recognize that the guidelines do not always account for individual differences in patients. They are not intended to displace the doctor's judgment regarding certain patients or specific clinical situations. THE IDSA considers that compliance with these guidelines is voluntary and should apply the final definition of their use by the doctor in the light of the individual circumstances of each patient. Keywords: candidemia, invasive candidiasis, fungal diagnostics, azoles, echinocandins Background Invasive infection due to *Candida* species is largely a condition that is medically developing and is widely recognized as the main cause of morbidity and mortality in the health environment. There are at least 15 different *Candida* species that cause human disease, but >90% of the invasive disease is caused by 5 of the most common pathogens, *C. albicans*, *C. glabrata*, *C. tropicalis*, *C. parapsilosis*, and *C. krusei*. Each of these organisms has unique virulence potential, antifungal sensitivity and epidemiology, but overall, significant infections caused to such organisms are usually called invasive candidiasis. Mucosal *Candida* infections, especially those affecting oropharynx, esophagus, and vagina are not considered classically invasive diseases, but they are included in these guidelines. Since the last iteration of these guidelines in 2009 [1], new data have been available on the diagnosis, prevention and treatment of proven or suspected invasive candidiasis, leading to significant changes to our treatment recommendations. The revised recommendations for the treatment of candidiasis in 2016 are summarised below. Given the relevance of the guidance to pediatrics, the guidelines have been reviewed and approved by the American Academy of Pediatrics (AAP) and the Society for Pediatric Infectious Diseases (PIDS). The Mycoses Study Group (MSG) has also approved these guidelines. The board followed a guidance development process adopted by the American Society for Infectious Diseases (IDSA), which systematically classifies both the quality of evidence (very low, low, moderate and high) and the strength of the recommendation (weak or strong) [2] (Figure 1). [3] The guidelines are not intended to replace clinical judgement in the treatment of individual patients. A detailed description of the methods, background and evidence supporting each proposal can be found in the full text. guidelines. I. What is the treatment for Candidemia in nonneutropenic patients? Echinocandin (caspofungin: load dose 70 mg, then 50 mg per day; micafungin: 100 mg per day; anidulafungin: load dose 200 mg, then 100 mg per day) is recommended as an initial therapy (strong recommendation; high-quality evidence). Fluconazole, intravenous or oral, 800 mg (12 mg/kg) load dose, followed by 400 mg (6 mg/kg) per day is an acceptable alternative to echinocandin as an initial therapy for selected patients, including those who are not in critical condition and who are not considered likely to be a fluconazol-resistant *Candida* species (strong recommendation; high-quality evidence). A study of azol sensitivity is recommended in all bloodstreams and other clinically significant *Candida* isolates. Consideration should be given to examining echinocandin sensitivity in patients who have previously been treated with echinocandin and among those with *C. glabrata* or *C. parapsilosis* (strong recommendation; low-quality evidence). The transition from echinocandin to fluconazole (usually within 5-7 days) is recommended for patients who are clinically stable, have fluconazol-sensitive isolates (e.g. *albicans*, *C* and negative repeated blood cultures after initiation of antifungal treatment (strong recommendation; moderate quality evidence). In the case of infection with *C. glabrata*, the transition to higher doses of fluconazole (12 mg/kg) daily or voriconazole 200-300 (3-4 mg/kg) twice a day should only be considered in patients with fluconazole sensitivity or voriconazole-sensitive isolate (strong recommendation; low-quality evidence). Lipid preparation amphotericin B (AmB) (3-5 mg/kg per day) is a reasonable alternative if there is intolerance, limited availability, or resistance to other antifungal agents (strong recommendation; high quality evidence). The transition from AmB to fluconazole is recommended after 5-7 days in patients whose fluconazol-sensitive isolates are clinically stable and for whom cultures repeated in antifungal therapy are negative (strong recommendation; high-quality evidence). AmB lipid preparation (3-5 mg/kg per day) (strong recommendation; low-quality evidence) is recommended in patients with suspected azol and echinocandin-resistant *Candida* infection. Voriconazole 400 mg (6 mg/kg) twice a day in 2 doses, followed by 200 mg (3 mg/kg) twice a day is effective for candidemia, but offers few benefits over fluconazole as an initial therapy (strong recommendation; moderate-grade evidence). Voriconazole is recommended as step-down oral therapy in selected cases of candidemia due to *C. krusei* (strong recommendation; low-quality evidence). All non-neutropenic patients with candidemia should conduct dilated ophthalmic examinations within the first week of diagnosis, preferably by ophthalmologist (strong recommendation; low-quality evidence). Blood formation should be carried out every other day to determine the date when candidaemia was clarified (strong recommendation; low quality evidence). Recommended duration of therapy for candidemia without obvious post-2 weeks of documented clearance of *Candida* species into the bloodstream, and resolution of symptoms attributed to candidemia (strong recommendation; moderate-quality evidence). II. Should the middle vein catheters be removed from nonneutropenic patients with candidemia? Central venous catheters (CVCs) during candidemia should be removed as soon as possible if the source is classified as CVC and the catheter can be safely removed; this decision should be taken individually for each patient (strong recommendation; moderate quality evidence). III. What is the treatment of Candidemia in neutropenic patients? Echinocandin (caspofungin: load dose 70 mg, then 50 mg daily; micafungin: 100 mg per day; anidulafungin: load dose 200 mg, then 100 mg per day) is recommended as an initial therapy (strong recommendation; moderate quality evidence). Lipid preparation AmB, 3-5 mg/kg per day, is an effective but less attractive alternative because of its potential toxicity (strong recommendation; moderate quality evidence). Fluconazole, the load dose of 800 mg (12 mg/kg), followed by 400 mg (6 mg/kg) per day, is an alternative to patients not in critical condition and has not previously had exposure to azol (poor recommendation; low-quality evidence). Fluconazole, 400 mg (6 mg/kg) per day, can be used for step-down therapy during persistent neutropenia in patients with clinically stable, sensitive isolates and documented bloodstream clearance treatment (poor recommendation; low-quality evidence). Voriconazole, 400 mg (6 mg/kg) twice a day in 2 doses, followed by 200-300 mg (3-4 mg/kg) twice a day, can be used in situations where additional mold coverage is desirable (poor recommendation; poor quality evidence). Voriconazol can also be used during neutropenia in clinically stable patients who have documented clearance of the bloodstream and isolates sensitive to voriconazole (poor recommendation; low-quality evidence). Infections caused by *c. krusei*, echinocandin, lipid preparation AmB, or voriconazol are recommended (strong recommendation; low quality evidence). Recommended minimum duration of therapy for candidaemia without any 2 weeks of documented clearance candida from the bloodstream, provided neutropenia and symptoms attributed to candidemia are resolved (strong recommendation; low-quality evidence). Ophthalmic records of choroidal and vitreal infection are minimal until recovery from neutropenia; therefore, in the first week after recovery from neutropenia (strong recommendation; low-quality evidence), dilated funduscopic studies should be performed. In a neutropenic patient, sources of candidiasis differ from CVC (eg, gastrointestinal tract) dominate. Catheter (strong recommendation; low-quality evidence). Granulocyte colony-stimulating factor (G-CSF)-mobilized granulocyte transfusions can be considered in the case of persistent candidemia expected with prolonged neutropenia (poor recommendation; low-quality evidence). X. What is the treatment of chronic disseminated (hepatosplenic) candidiasis? Initial therapy with lipid preparation AmB, 3-5 mg/kg per day or echinocandin (micafungin: 100 mg per day; caspofungin: 70 mg loading dose, then 50 mg daily; anidulafungin: 200 mg loading dose, then 100 mg daily), recommended for several weeks, followed by oral fluconazole, 400 mg (6 mg/kg) per day, in patients unlikely to have fluconazole-resistant isolate (strong recommendation; low-quality evidence). Therapy should be continued until the lesions are dissolved during repeated imaging, which is usually several months. Premature discontinuation of antifungal treatment can lead to relapse (strong recommendation; low-quality evidence). If chemotherapy or haematopoietic cell transplantation is required, it should not be delayed due to the presence of chronic disseminated candidiasis and antifungal therapy should be continued throughout the period of high risk for the prevention of relapse (strong recommendation; low-quality evidence). In patients who have desensitizing persistent fever, short-term (1-2 weeks) treatment with nonsteroidal anti-inflammatory drugs or corticosteroids may be considered (poor recommendation; low-quality evidence). A. What is the role of empirical treatment in suspected invasive candidiasis nonneutropenic patients in the intensive care unit? Empirical antifungal therapy should be considered in critically ill patients who are not known to have risk factors for invasive candidiasis and other known causes of fever and should be based on a clinical assessment of risk factors, replacement markers for invasive candidiasis and/or culture from non-sterile sites (strong recommendation; moderate-quality evidence). Empirical antifungal therapy should be started as soon as possible in patients with the above risk factors and who have clinical signs of septic shock (strong recommendation; moderate quality evidence). Preferred empirical therapy for suspected candidiasis nonneutropenic patients in the intensive care unit (ICU) is an echinocandin (caspofungin: load dose 70 mg, then 50 mg per day; micafungin: 100 mg per day; anidulafungin: loading dose 200 mg, then 100 mg daily) (strong recommendation; moderate quality evidence). Fluconazole, a load dose of 800 mg (12 mg/kg), followed by 400 mg (6 mg/kg) per day is an acceptable alternative for patients who have not had fresh azol exposure and have not been colonised with azol-resistant *Candida* species (strong recommendation; moderate-quality evidence). Lipid preparation AmB, 3-5 mg/kg per day, is an alternative if there is intolerance to other antifungal agents (strong recommendation; low-quality evidence). Recommended duration of empirical therapy suspected invasive candidiasis in patients who improve by 2 weeks is the same as treatment documented candidemia (poor recommendation; low quality evidence). Patients who do not have a clinical response to empirical antifungal treatment at 4-5 days of age and who have no subsequent evidence of invasive candidiasis after initiation of empirical therapy or who have a negative non-culture-based diagnostic study with a high negative predictive value should consider discontinuing antifungal therapy (strong recommendation; low-quality evidence). VI. Should prophylaxis be used to prevent invasive candidiasis in the intensive care unit setting? Fluconazole, a load dose of 800 mg (12 mg/kg), followed by 400 mg (6 mg/kg) per day, can be used in high-risk, high-proportion adult ICUs with a high (>1) ratio. (poor recommendation; moderate-quality evidence). Another option is to take an echinocandin (caspofungin: 70 mg loading dose, then 50 mg daily; anidulafungin: 200 mg loading dose, then 100 mg daily; or micafungin: 100 mg per day) (poor recommendation; poor quality evidence). Daily bathing in patients in the intensive care unit with chlorhexidine may be considered, which has been shown to reduce the incidence of infections in the bloodstream, including candidemia (poor recommendation; moderate-quality evidence). VII. What is the treatment of neonatal candidiasis, including central nervous system infection? What is the treatment of invasive candidiasis and candidaemia? AmB deoxycolate, 1 mg/kg per day, is recommended for neonate-distributed candidiasis (strong recommendation; moderate-grade evidence). Fluconazole, 12 mg/kg intravenous or daily oral, is a reasonable alternative in patients who have not received fluconazole prophylaxis (strong recommendation; moderate quality evidence). Lipid preparation AmB, 3-5 mg/kg per day, is an alternative, but should be used with caution, especially in the presence of urinary tract affected (poor recommendation; low-quality evidence). Echinocandins should be used with caution and should generally be limited to rescue therapy or situations where resistance or toxicity precludes the use of AmB deoxycole or fluconazole (poor recommendation; low-quality evidence). Lumbar punction and dilated retinal examination are recommended in neonates that have positive cultures (strong recommendation; low-quality evidence) for *Candida* species from blood and/or urine. Computed tomography or ultrasonic imaging of the urogenital tract, liver and spleen should be carried out if the blood cultures are persistently positive for *Candida* species (strong recommendation; low-quality evidence). Removal of CVC is highly recommended (strong recommendation; moderate quality evidence). The recommended duration of treatment of candidaemia without obvious lytic complications is 2 weeks after documented excretion of *Candida* species from the bloodstream and resolution of symptoms attributable to candidemia (strong recommendation; weak What is the treatment for CNS infections neonates? For initial treatment, AmB deoxycolate, 1 mg/kg intravenous daily, is recommended (strong recommendation; low quality evidence). An alternative treatment is liposomal AmB, 5 mg/kg per day (strong recommendation; low quality evidence). This addition of flucytosin, 25 mg/kg 4 times a day, is considered residual therapy in patients who have not responded clinically to initial AmB treatment, but side effects are common (poor recommendation; low-quality evidence). After the discharge treatment, the patient responded to initial treatment, fluconazole, 12 mg/kg per day, recommended isolates that are sensitive to fluconazole (strong recommendation; low-quality evidence). Therapy should continue until all signs, symptoms and cerebrospinal fluid (CSF) and radiological disorders, if present, are eliminated (strong recommendation; low-quality evidence). Infected central nervous system (CNS) devices, including ventriculostomy channels and stents, should be removed, if at all possible (strong recommendation; low-quality evidence). What are the recommendations for prophylaxis in the neonatal intensive care unit setup? The high proportion of nurseries (>10%) invasive candidiasis, intravenous or oral fluconazole prophylaxis, 3-6 mg/kg twice a week for 6 weeks, newborns with birth weight <1000 g recommended (strong recommendation; high quality evidence). Oral nystatin, 100,000 units per day 3 times for 6 weeks, is an alternative to fluconazole with neonazole birth weight <1500 g in situations where availability or resistance excludes fluconazole (poor recommendation; moderate quality evidence). Oral bovine lactoferrin (100 mg per day) may be effective for neonate <1500 g, but is not currently available in U.S. hospitals (poor recommendation; moderate quality evidence). VIII. What is the treatment of intra-abdominal candidiasis? Empirical antifungal therapy should be considered in patients with clinical evidence of abdominal infection and significant risk factors for candidiasis, including recent abdominal surgery, anastomotic leakage or necrotizing pancreatitis (strong recommendation; moderate quality evidence). Treatment of abdominal candidiasis should include source control with adequate drainage and/or cleaning (strong recommendation; moderate quality evidence). The choice of antifungal therapy is the same for the treatment of candidaemia or empirical therapy in non-neutropenic patients in intensive care (see Sections I and V) (strong recommendation; moderate-grade evidence). The duration of treatment should be determined by the appropriateness of radiotherapy and clinical response (strong recommendation; low-quality evidence). IX. Does the respiratory isolation of *Candida* species require antifungal therapy? *Candida* growth from respiratory secretions usually indicates colonisation and rarely requires antifungal treatment (strong recommendation; medium-quality evidence). X. What is the treatment for *Candida* invasive infections, including endocarditis and infections implantable in heart devices? What is the treatment for *Candida* myocardial therapy? Native valve endocarditis, lipid preparation AmB, 3-5 mg/kg per day, either flucytosine, 25 mg/kg 4 times daily, OR high doses of echinocandin (caspofungin 150 mg daily, micafungin 150 mg daily, or anidulafungin 200 mg daily) recommended for initial therapy (strong recommendation; low quality evidence). Step-down therapy with fluconazol, 400-800 mg (6-12 mg/kg) per day, is recommended for patients who are susceptible to *Candida* isolates, demonstrated clinical stability and cleared *Candida* into the bloodstream (strong recommendation; low quality evidence). Oral voriconazole, 200-300 mg (3-4 mg/kg) twice a day, or posaconazole tablets, 300 mg per day, can be used as step-down therapy isolates that are susceptible to those agents but are not sensitive to fluconazole (poor recommendation; very poor quality evidence). Valve replacement is recommended; treatment should be continued for at least 6 weeks after surgery and for a longer period of time in paravalvular abscesses and other complications (strong recommendation; low-quality evidence). In patients who can not go through valve replacement, long-term suppression of fluconazole, 400-800 mg (6-12 mg/kg) per day if the isolate is sensitive, recommended (strong recommendation; low-quality evidence). For prosthetic valve endocarditis, the same antifungal regimen recommended for native valve endocarditis is recommended (strong recommendation; low-quality evidence). Chronic suppressive antifungal treatment fluconazol, 400-800 mg (6-12 mg/kg) per day, is recommended to prevent recurrence (strong recommendation; low-quality evidence). What is the treatment for *Candida* infection implantable in heart devices? In the case of pacemaker and implantable heart defibrillator infections, the entire device should be removed (strong recommendation; medium-quality evidence). Antifungal therapy is the same as recommended for native valve endocarditis (strong recommendation; low quality evidence). For infections limited to generator pockets, 4 weeks of antifungal therapy is recommended after removal of the device (strong recommendation; low-quality evidence). In the case of infections affecting the ducts, antifungal treatment of at least 6 weeks is recommended after wiring removal (strong recommendation; low-quality evidence). For ventricular assist devices that can not be removed late, antifungal treatment is the same as recommended for native valve endocarditis (strong recommendation; low-quality evidence). Chronic suppressive therapy with fluconazol, if the isolate is sensitive, as long as the device remains in place recommended (strong recommendation; low-quality evidence). What is the treatment for *Candida* Suppurative Thrombophlebitis? Catheter removal and pruning and or resection of the vein, if feasible, recommended (strong recommendation; low-quality evidence). Lipid preparation AmB, 3-5 mg/kg per day, OR fluconazole, 400-800 mg (6-12 mg/kg) per day, or echinocandin (caspofungin 150 mg daily, micafungin 150 mg daily, or anidulafungin 200 mg daily) recommended at least 2 weeks after candidemia (if any) (strong recommendation; low quality evidence). Fluconazole 400-800 mg (6-12 mg/kg) step-down therapy per day should be considered in patients who initially responded to AmB or an echinocandin, are clinically stable and have fluconazol-sensitive isolates (strong recommendation; low-quality evidence). The dissemination of the thrombus can be used as evidence to discontinue antifungal treatment if supported by clinical and breeding data (strong recommendation; low-quality evidence). XI. What is the treatment of *Candida* osteoarticular infections? What is the treatment of *Candida* Osteomyelitis? Fluconazol, 400 mg (6 mg/kg) per day, For 6-12 months or echinocandin (50-70 mg of caspofungin per day, 100 mg of micafungin or 100 mg of anidulafungin per day) for at least 2 weeks, then fluconazole, 400 mg (6 mg/kg) per day, recommended for 6-12 months (strong recommendation; low quality evidence). Lipid preparation AmB, 3-5 mg/kg per day for at least 2 weeks, followed by fluconazole, 400 mg (6 mg/kg) per day, 6-12 months is a less attractive alternative (poor recommendation; low quality evidence). Surgical debridement is recommended in some cases (strong recommendation; low-quality evidence). What is the treatment for *Candida* septic arthritis? Fluconazole, 400 mg (6 mg/kg) daily, 6 weeks or one echinocandin (caspofungin 50-70 mg daily, micafungin 100 mg daily, or anidulafungin 100 mg daily) for 2 weeks, followed by fluconazole, 400 mg (6 mg/kg) daily, recommended for at least 4 weeks (strong recommendation; low quality evidence). Lipid preparation AmB, 3-5 mg/kg per day, 2 weeks, then fluconazole, 400 mg (6 mg/kg) per day, at least 4 weeks less attractive alternative (poor recommendation; low quality evidence). Surgical drainage in all cases with septic arthritis (strong recommendation; moderate-quality evidence). In the case of septic arthritis, which contains a prosthetic device, it is recommended to remove the device (strong recommendation; evidence of moderate quality). If the prosthesis device cannot be removed, chronic suppression with fluconazole, 400 mg (6 mg/kg) per day, if the isolate is sensitive, is recommended (strong recommendation; low-quality evidence). XII. What is the treatment of *Candida* endophthalmitis? What is the general approach to candida endophthalmitis? All patients with candidemia should have a dilated retinal examination, preferably by an ophthalmologist, in non-neutropenic patients during the first week of therapy to determine whether endophthomy is present (strong recommendation; low-quality evidence). Neutropenic patients delay in neutrophil recovery (strong recommendation; low-quality evidence). The degree of eye infection (chorioretinitis with or without macular contact, with or without vitritis) should be determined by an ophthalmologist (strong recommendation; low-quality evidence). Decisions on antifungal treatment and surgical intervention should be taken jointly by an ophthalmologist and infectious diseases doctor (strong recommendation; low-quality evidence). What is the treatment of *Candida* Chorioretinitis without Vitritis? fluconazole/voriconazole sensitive isolates: 800 mg (12 mg/kg), then 400-800 mg (6-12 mg/kg) or voriconazole, 400 mg (6 mg/kg) intravenous doses twice a day, 2 doses, then 300 mg (4 mg/kg) intravenous or oral twice daily (strong recommendation; low-quality evidence). Fluconazole/voriconazole-resistant isolates, liposomal AmB, 3-5 mg/kg intravenous daily with or without oral flucytosine, 25 mg/kg 4 times daily recommended (strong recommendation; low quality evidence). Macular impresity, antifungal agents such as above-mentioned PLUS intravitreal injection or AmB deoxycolate, 5-10 µg/0.1 mL sterile water, or voriconazole, 100 µg/0.11 sterile water or normal saline solution, to ensure a rapid high level of antifungal activity is recommended (strong recommendation; low quality evidence). The duration of treatment is at least 4-6 weeks, the final duration depending on the resolution of the lesions determined by repeated ophthalmic examinations (strong recommendation; low quality evidence). What is the treatment of *Candida* Chorioretinitis with Vitritis? The antifungal treatment detailed above is recommended for chorioretinitis without vitritis, intravitreal injection of *b*-deoxycolate am-hotericin B deoxycolate, 5-10 µg/0.1 mL sterile water or voriconazole, 100 µg/0.1 mL sterile water or normal saline solution (strong recommendation; low quality evidence). Vitrectomy should be considered to reduce the burden on organisms and allow the removal of fungal bowls, which are not available for systemic antifungal agents (strong recommendation; low-quality evidence). The duration of treatment should be at least 4-6 weeks, the final duration depends on the resolution of lesions, which is determined by repeated ophthalmic examinations (strong recommendation; low-quality evidence). XIII. What is the treatment of CNS candidiasis? For initial treatment, liposomal AmB, 5 mg/kg daily with or without oral flucytosine, 25 mg/kg 4 times daily recommended (strong recommendation; low quality evidence). After step-down therapy, the patient responded to initial treatment, fluconazole, 400-800 mg (6-12 mg/kg) per day, recommended (strong recommendation; low-quality evidence). Therapy should be continued until all signs and symptoms, as well as CSF and radiological disorders, are eliminated (severe evidence of poor quality). Infected CNS devices, including ventriculostomy drains, bangs, stimulators, prosthetic reconstruction devices, and biopolymer wafers that deliver chemotherapy should be removed if possible (strong recommendation; low-quality evidence). In patients in whom the ventricular device cannot be removed, AmB deoxycolate can be injected into the chamber through the device between 0.01 mg and 0.5 mg in 2 mL 5% dextrez water (poor recommendation; low-quality evidence). XIV. What is the treatment of urinary tract infections due to *Candida* species? What is the treatment for asymptomatic Candiduria? Elimination of predisposing factors, such as inhabiting bladder cysts, is recommended whenever possible (strong recommendation; low-quality evidence). Treatment with antifungal drugs is NOT recommended, unless the patient belongs to a high-risk group; high-risk patients include neutropenic patients, infants with very low birth weight (<1500 g), and patients who have been subjected to urological manipulation (strong recommendation; low-quality evidence). Neutropenic patients and infants with very low birth weight should be treated as recommended for candidia (see sections III and VII) (strong recommendation; low-quality evidence). Patients who have had urological procedures should be treated daily with 400 mg (6 mg/kg) of oral fluconazole, or AmB deoxycolate, a daily dose of 0.3-0.6 mg/kg for a few days before and after the procedure (strong recommendation; low-quality evidence). What is the treatment of symptomatic *Candida* Cystitis? Fluconazol-sensitive organisms, oral fluconazole, 200 mg (3 mg/kg) daily recommended for 2 weeks (strong recommendation; moderate-grade evidence). Fluconazol-resistant *C. glabrata*, AmB deoxycolate, 0.3-0.6 mg/kg daily 1-7 days OR oral flucytosine, 25 mg/kg 4 times a day 7-10 days recommended (strong recommendation; low quality evidence). For *C. krusei*, AmB deoxycolate, 0.3-0.6 mg/kg, is recommended for 1-7 days per day (strong recommendation; low-quality evidence). Removal of an indoor vesicular cysthether, if feasible, is highly recommended (strong recommendation; low-quality evidence). AmB deoxycolate bladder watering, 50 mg/ L of sterile water per day for 5 days, may be useful in the treatment of cystitis due to fluconazol-resistant species such as *C. glabrata* and *C. krusei* (poor recommendation; poor quality evidence). What is the treatment of symptomatic increasing *Candida* Pyelonephritis? Fluconazol-sensitive organisms, oral fluconazol, 200-400 mg (3-6 mg/kg) per day recommended for 2 weeks (strong recommendation; low-quality evidence). Fluconazol-resistant *C. glabrata*, AmB deoxycolate, 0.3-0.6 mg/kg daily for 1-7 days, with or without oral flucytosine, 25 mg/kg 4 times daily, recommended (strong recommendation; low quality evidence). For fluconazol-resistant *C. glabrata*, monotherapy with oral

